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Serial Number Location

1. Year of Manufacture

2. Number of machine made in that year

3. Model Size and/or type

N.B The Serial No. is stamped into the plate 
using metal punches
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Draw Bar Frame
Key Part No. Part Name Qty Description Serial No. Model

1 PC10-08 Drawbar Frame 1 Welded “A” frame. 805-
8033-

40,45,45R
50,60

2 PC10-09 Tow Hitch 1 Welded tongue and arm assy. 805-
8033-

40’45’45R
50,60

3 Circlip82 Drawbar bush retaining clip 1 D1400-0820 Circlip - Internal 601-

4 KE-0905-1 Drawbar Bush 1 Hardened Drawbar Insert
Suit 2” Pin

601-

5 B3077 -DFN�UHWDLQLQJ�SLQ 1
1

12mm x 120mm zinc plated pin
R Clip 4mm

701-

6 BOM1065 Tow Hitch Pin Retaining Bolt 2
2

Bolt M10x65
Nyloc Nut M10
Sub with M12 x 65 Bolt and nyloc 10021- all

7 PC-10-06 Tow Hitch Pin 1 35mm x 275mm 

8 PC10-31 -DFN�$VVHPEO\ 1 �����NJ�������OE�'*����6)�'URS�/HJ�
-DFN�Z��ZHOGHG�PRXQW

9 CHHT13 Safety Chain 1 ��PP�*UDGH����7UDQVSRUW�FKDLQ����P�
long

601-

10 CMAH13N *UDGH����&RQQ�/LQN 1 +DPPHUORFN�FRQQHFWLQJ�OLQN 601-

11 &)+*�� &OHYLV�*UDE�+RRN 1 ,QFOXGHV��.(6&/$�*UDE�KRRN�ODWFK�
assembly

701-

12 KESCLA Safety chain Latch Assembly 1 Fits to 9

13 PC10-16 PC107-16 1 Contains 9,10,11,12

14 PC10-22 Parrallelogram Arm 1 welded beam with F-F clevis 805-
8033-

40,45,45R
50,60

15 KE-03-07-1 Clevis Pin 2 .Pin 25mm x 75mm

16 R Clip4 R Clip 4mm 4 Spring R Cip

17 HC312-2959 Hydraulic Cylinder 3” x 12” ext 1 F-F Ag cylinder with extension tube 
DQG�23���ORFNRXW�ÀWWHG
Sub with HC312-6002 F-F Cylinder 
with extension tube and OC Valve 
ÀWWHG� 1004- All

18 44082938 Clevis Pin 2 Pin 25mm x 75mm

19 S7-0812 Adaptor - Ryco 2 1/2” BSP to 3/4” JIC M-M

20 PC151.2 Hydraulic hose mount 1 +\GUDXOLF�KRVH�VXSSRUW�EUDFNHW 805-
80

40,45,45R
50,60

21 BOM825 Hose Mount Mounting Bolt 3 Bolt M8x25
Nyloc Nut M8

805-
80

40,45,45R
50,60

22 BPK11750B Electrical Plug Keeper 1 Plastic Plug Holder 805- 45R

23 620MZPHTF Plug Keeper Mounting Bolt 2 M6x20 Hex Thread Forming Bolt 805 45R

24 RCDS-19 'RXEOH�6WDFN�+\GUDOLF�+RVH�
Clamp

1 4x RCD-19J
1x RCD-3PT
1x RCD-3BS
1x RCD-3BH
1x RCD-2PS

1004- All

**25 EF0054SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder 
HC312-2959
HC312-6002
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Key Part No. Part Name Qty Description Serial No. Model

1 PC60-02
PC50-02
PC45-02
PC40-02
PC30-02

Front A Frame Assembly 1 Welded frame. 8017- 60
50
45 45R
40
30

2 PC10-28-50
PC10-28-40

Front Module Frame 1 50 60
40 45 45R

3 PC10-17-50
PC10-17-40
PC10-17-40

Chain Carrier 1 125x125x4.2m beam
125x125x3.1m beam
125x125x2.63m beam

601-
601-9059
9060-
9060-

50 60
40 45 45R
45 45R
40

4 PC10-20
PC10-20-60

Chain Mount Arm 2
2
2

Welded plate with swivel mount.
50’ sub with PC108-20-60

601-
807-
9094-

All
60
50

5 BOM20110
NYLM20
BOM24120
NYLM24

Swivel retaining bolt 6
6
6
6

Bolt M20 x 110mm 10.9. 
Nyloc Nut M20
Bolt M24x120mm 10.9
M24 Nyloc Nut
50’ Sub. with Bolt M24x120mm 10.9
M24 Nyloc Nut 

740-
807-
9094-

60
50

6 PCHB-55
PCHB-553

Swivel Unit 2
2

50mm shaft swivel unit
50’ sub with PCHB-553

601-
807-
9094-

All
60
50

7 PC83.2
PC83.3

Tie Plates 4
4

Side plates for joining swivel unit to 
chain. 36mm & PCHCL1
50’ sub with PC83.3

201-
807-
9094-

60
50

**7 PC82 Tie Plates 4 3ODWHV�IRU�MRLQLQJ���PP�3ULFNOH�
Chain to Swivel.

-807
807-
9094-

All
30 40 45 50
30 40 45

8 PCDCS55
PCDCS60

Bush 2
2

40x22x55 steel bush.
40x25x60 steel bush
50’ sub with PCDCS60

807-
9094-

60
50

9 Chain Refer to Page  44

10 PC-10-51 Pivot Pin 2 35mm pin x 550mm

11 WAHT138 Thrust Washer 2 1 3/8” Hardened Washer

12 PIN C M10x63 Cotter Pin 3 M10 x 63mm Cotter Pin
Sub with M13 x 63 Cotter pin 10021- All

13 PCH24MCA Height Adjusting Chain 2 13mm chain assy with eye nut, 
M24x50 Cap Screw and M24 spring 
washer

701-

14 PC10-13 Draw Bar Pivot Pin 1 38mm pin 4140 grade 501-

15 BOM1065 Drawbar pin retaining bolt 1
1

Bolt M10 x 65mm
Nyloc Nut M10
Sub with M12 x 65 Bolt and nyloc 10021- All

16 BOM1250 Front Module retaining bolts 8
8

Bolt M12 x 50mm
Nyloc Nut M12

601-

17 PC10-17CL

PC10-17CL-2

Chain Carrier Clamp
2 used.

Front Chain Carrier Clamp
2 used

2
4
2
2
8
2
8
1

BOUM16237
M16 Nyloc Nut
PC84.2 Tie Plates
U Bolt M16x160x127
M16 Nyloc Nut
U Bolt M16x85x77
M16 zp Flat Washer
PC139.1

701-100101

100101-

40 45 50 60

40,45,50,60

18 BOUM12107 “M” Frame retaining U bolt 4
8

.U Bolt M12x107x104
Nyloc Nut M12

401-

19 PC10-18 Front M Frame 2 Chain support. Transport mode 9053-

20 RCD19 Hydraulic Hose mounting clamp 6 2x RCD-19J
1x RCD-3PT
1x RCD-3BH

21 BOM2475 Front A Frame to Centre Frame 
mounting bolts

12
12

Bolt M24 x75mm 8.8
Nyloc Nut M24

22 MK01 Parts Manual Container 1 Plastic sealed container 807-

23 620MZPHTF Manual container retaining bolts 3 M6x20 Hex Thread Forming Bolt 807-

Front A Frame Assembly
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Key Part No. Part Name Qty Description Serial No. Model

1 PC60-01
PC45-01
PC45-01R
PC40-01
PC40-01
PC30-01

Centre Frame 1 Welded main frame 901-
8088-
8083-
-9059
9060-
9073-

50 60
45
45R
40
40
30

2 Axle90R8Std 2
2

90series 8 on 275 stub axle
90series 8 on 11 1/4” for US

901-
9074-

60
60

**2 Axle70R6Std Stub Axle Assembly 2 70series 6 on 275 stub axle 701- 50

**2 AxleSH27594880 Stub Axle Assembly 2
2

SAT 8 on 8” US 2.75” stub
Sub with AxleSH27596880

8083-
10050-

45R
45R

**2 AxleSH275946205 Stub Axle Assembly 2
2

SAT 6 on 205 2.75” stub
Sub with AxleSH275966205

8088-
1005-

40 45
40 45

**2 AxleK50CT6S Stub Axle Assembly 4
2
2

SAT 6 on 5.5” TLC50Rstub
Sub with AxleSh275946205
Sub with AxleSH275966205

701-
9075-
10087-

30
30
30

3 BOM20130
BOM20150

Axle retaining bolt 2
2

Bolt M20 x 130mm
Bolt M20 x 150mm
Nyloc Nut M20

901-
8083-

50 60
40 45
All

4 PC-10-08-230 Wing Pivot Pin 4 M35 x 230mm

5 BOM1065 Wing Pivot Pin retaining bolt 4
4

Bolt M10 x 65mm
Nyloc Nut M10
Sub with M12 x 65 Bolt and nyloc 10021- All

6 PIN C M10x63 Cotter Pin 4 M10 x 63mm cotter pin
Sub with M13 x 63 cotter pin 10021- All

7 PC-10-08-175 Tail Pivot Pin 2 35mm x 175mm

8 HC436-2960

HC530-5040
HC430-4781
HC536-2956

Hydraulic Cylinder 4

2
2
4

Extended gland cylinder M rod end 
to F barrel end.

60’ with 50mm chain only.

601-

740-

50/60

45 45R
40
60

9 KE012 Cylinder pin retaining “S” Clip 12 5mm Spring Clip

10 WA FM35 Washer 8 35mm Flat Washer

11 44102956/1 Cylinder Pin 4 11/4” x 220mm. 4140 grade

12 PCHSV6882712 3 Stage Sequence Valve 1 Manifold with sequencing valves to 
control folding and unfolding

701- 40 45 45R 
50 60

13 BOM1040 Manifold retaining cap screw 3
3
3

Bolt M10 x 40mm
Spring Washer M10
Flat Washer M10

701- 40 45 45R 
50 60

14 S90-1212 Adaptor 12 3/4 JIC to 3/4 UNO M-M Nipple

15 S91-1212 Elbow Adaptor 8 3/4 JIC to 3/4 UNO 90 M-M

16 44102956/2 Cylinder Pin 4 11/4” x 116mm

17 RCD19 Hydraulic Hose Clamp 15 2x RCD-19J
1x RCD-3PT
1x RCD-3BH

**18 EF2960SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder 
HC436-2960 and HC430-4781

30 50 60

**19 EF5040SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder
HC530-5040 and HC536-2959                    

40 45 45R

Centre Frame
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Left Hand Inner Wing
Key Part No. Part Name Qty Description Serial No. Model

1 PC60-05
PC50-05
PC45-05
PC40-05
PC40-05

Left Hand Inner Wing Frame 1 Welded frame

-9059
9060-

60
50 
45 45R
40
40

2 PC-10-08.230 Wing Pivot Pin 2 M35 x 230mm

3 BOM1065 Wing pivot pin retaining bolt 2
2

Bolt M10 x 65mm
Nyloc Nut M10
Sub with M12 x 65 Bolt and nyloc 10021- all

4 PIN C M10x63 Cotter Pin 2 M10 x 63mm Cotter pin
Sub with M13 x 63 Cotter pin 10021- all

5 HC3524-2958
HC324-2957
HC424-3786

Hydraulic Cylinder 2
2
1

3.5x24”Ag cylinder F-F
3x24 Ag Cylinder F-F
4x24 Ag Cylinder F-F 9060-

50 60
45 45R
40

6 44082938
44103786

Clevis Pin 4
2

25mmx75mm
11/4” x 94mm 9060- 40

7 R Clip4 Cylinder pin retaining clip 4
2

R Clip 4mm
9060- 40

8 S91-1212 Elbow adaptor 4
2

3/4JIC to 3/4UNO 90 M-M adaptor
9060- 40

9 RCD19 Hydraulic Hose Clamp 4 2x RCD-19J
1x RCD-3PT
1x RCD-3BH

10 *1������ ���µ�%63����'HJ�*UHDVH�1LSSOH 2

11 MB3550DX DX Bush 4 35x39x50mm Bush 801-

**12 EF0202SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder
HC3524-2958

**13 EF0054SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder
HC324-2957

**14 EF0316SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder
HC424-3786
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Key Part No. Part Name Qty Description Serial 
No.

Model

1 PC60-07
PC45-07
PC45-07R
PC40-07
PC40-07

Left Hand Outer Wing 1
1
1
1
1

Welded Frame

-9059
9060-

50 60
45
45R 
40 
40

2 PCHTA Chain Tension Adjustor 2 1.25” 6 TPI Screw Assembly

3 PCHXK2961S
PCHK2455350

Tension Spring
Front Tension Spring
Front Tension Spring

2
1
1

20mm coil spring
20mm coil spring
24mm coil spring

30 - 50
60
60

4 KE-0805-3-2 Male Spring Locator 2 Polyurethane bush

5 KE-0805-4 Female Spring Locator 2 Polyurethane bush

6 PC10-26 Left Hand Tension Arm 1

**6 PC10-27 Right Hand Tension Arm 1

7 BOM24140
NYLM24

Tension Arm Retaining Bolt 2 Bolt M24 x 140mm 8.8 ZP
Nyloc Nut M24

8 PC10-24
PC10-24-60

Left Hand Drop Leg 1
1

50’ sub. with PC108-24-60
807-
9094-

All
60
50

**8 PC10-25
PC10-25-60

Right Hand Drop Leg 1
1

50’ sub with PC108-25-60
807-
9094-

All
60
50

9 PS25 Poly Spacer 25mm 4 Height Adjustor Spacers
25mmx 108x76

10 PS50 Poly Spacer  50mm 2 Height Adjustor spacer 50x108x76

11 676�)*����=3
366�*��=3

Spacer Clamp Screw 6
6

��*XDJH�[������µ�=3�6HOI�7DSSLQJ�6FUHZ
��*DXJH�[���PP�=3�3DQ�6WLWFKLQJ�6FUHZ

-90114
90115-

All
All

12 BOM20110
NYLM20
BOM24120
NYLM24

Swivel Mount Bolt 6
6
6
6

Bolt M20 x 110mm 10.9
Nyloc Nut M20
Bolt M24 x 120mm 10.9
Nyloc Nut M24
50’ sub. with M24x120mm 10.9
 Nyloc nut M24

201-
807-
9094-

All
60
50

13 PCHB-55
PCHB-553

Swivel Unit 2
2

50mm shaft swivel unit
55mm shaft swivel unit
50, sub. with PCHB-553

601-
807-
9094-

All
60
50

14 PC83.2
PC83.3

Tie Plate 4
4

Plates for joining Disc Chain to Swivel. 
50’ sub. with PC83.3

201-
807-
9094-

All
60
50

**14 PC82 Tie Plate 4 3ODWHV�IRU�MRLQLQJ���PP�3ULFNOH�&KDLQ�WR�
Swivel.

-807
807-
9094-

All
30 40 45  50
30 40 45

15 PCHDCS55
PCHDCS60

Disc Chain Spacer 2
2

40x22x55mm bush
40x25x60 steel bush
50’ sub. with PCHDCS60

601-
807-
9094-

All
60
50

16 Chain Refer to Page 44

17 Axle90R8Std Axle and wheel hub assembly 1 90 series 8on 275 stub axle
90 series 8on 11 1/4” for USA

901-
9074-

60
60

**17 Axle70R6Std 1 70 series 6 on 275 stub axle 701- 50

**17 AxleSH27594880 1
1

SAT 8 on 8” US 2.75” stub
Sub with AxleSh27596880

8083-
10050-

45R
45R

**17 AxleSH275946205 1
1

SAT 6 on 205 2.75” stub
Sub with AxleSh275966205

8088-
1005-

40 45
40 45

**17 AxleK50CT6S 1
1
1

SAT 6 on 5.5” TLC50R stub
Sub with AxleSH275946205
Sub with AxleSh275966205

-701
9075-
10087-

All
30
30

18 BOM20130
BOM20150
NYLM20

Axle retaining bolt 1
1
1

Bolt M20 x 130mm 8.8ZP
Bolt M20 x 150mm 8.8ZP
Nyloc Nut M20

901-
8083-

50 60
40,45

19 *1����µ *UHDVH�QLSSOH 2 1/8” BSP 45 deg. All

20 MB3550DX DX bush 4 35x39x50mm bush 801- All

Left Hand Outer Wing
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Key Part No. Part Name Qty Description Serial No. Model

1 PC60-04
PC50-04
PC45-04
PC45-04R
PC40-04

Right Hand Inner Wing 1
1
1
1
1

Welded Frame 601-7050

-9059

60
50
45
45R
40

2 PC-10-08.230 Wing Pivot Pin 2 35mm x 230mm

3 BOM1065 Wing Pin Retaining Bolt 2
2

Bolt M10 x 65mm
Nyloc Nut M10
Sub with M12 x 65 Bolt and nyloc 10021- all

4 PIN C M10x63 Cotter Pin 2 M10 x 63mm Cotter Pin
Sub with M13 x 63 Cotter pin 10021- all

5 HC3524-2958
HC324-2957

Hydraulic Cylinder 2 Ag Cylinder F - F 3 1/2” x 24”
Ag Cylinder F - F 3” x 24”

50 60
30 40 45

6 44082938 Clevis Pin 4 25mm x 75mm 

7 R Clip4 Clevis Pin retaining clip 4 R Clip 4mm

8 S91-1212 Elbow Adaptor 4 3/4” JIC - 3/4” UNO 90 deg M-M

9 RCD19 Hydraulic Hose Mount 6 2x RCD-19J
1x RCD-3PT
1x RCD-3BH

10 *1������ *UHDVH�1LSSOH 2 1/8” BSP 45 deg 

11 MB3550DX DX Bush 4 35x39x50mm Bush 801-

**12 EF0202SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder
HC3524-2958

**13 EF0054SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder
HC324-2957

**14 BOM1250 Wing post mounting bolt 6
6

Bolt M12x50mm
Nyloc Nut M12

709- 45R

Right Hand Inner Wing
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Key Part No. Part Name Qty Description Serial 
No.

Model

1 PC60-06
PC45-06
PC45-06R
PC40-06

Right Hand Outer Wing 1 Welded Frame 7050- 50 60
45
45R
40

2 PCHTA Chain Tension Adjuster 2 See Page 36 601-

3 PCHXK2961S
PCHK2455350

Tension Spring
Front Tension Spring
Front Tension Spring

2
1
1

20mm Coil spring
20mm Coil spring
24mm Coil Spring

501-
701-

all
60

4 KE-0805-03-2 Male Spring Locator 2 Polyurethane bushing

5 KE-0805-04 Female Spring Locator 2 Polyurethane bushing

6 PC10-26 Left Hand Tension Arm 1

**6 PC10-27 Right Hand Tension Arm 1

7 BOM24140 Tension Arm Retaining Bolt 2
2

Bolt M24 x 140mm 8.8 ZP
Nyloc Nut M24

8 PC10-24
PC10-24-60

Left Hand Drop Leg 1
1

50’ sub. with PC108-24-60
807-
9094-

all
60
50

**8 PC10-25
PC10-25-60

Right Hand Drop Leg 1
1

50’ sub with PC108-25-60
807-
9094-

all
60
50

9 PS25 Height Adjusting Spacer 25mm 4 75 ID 108 OD Polyurethane Spacer Ring

10 676�*����=3
366�*��=3

Spacer Clamping Screw 6
6

��*XDJH�����µ�=3�VHOI7DSSLQJ�6FUHZ
��*XDJH�[���PP�=3�3DQ�6WLWFKLQJ�6FUHZ

-90114
90115-

all
all

11 PS50 Height Adjusting Spacer 50mm 2 75 ID 108 OD Polyurethane Spacer Ring

12 BOM20110
BOM24120

Swivel Retaining Bolt 6
6
6
6

Bolt M20 x 110 10.9
Nyloc Nut M20
Bolt M24 x 120 10.9
Nyloc Nut M24
50’ sub. with M24x120mm 10.9
 Nyloc nut M24

807-
9094-

all
60
50

13 PCHB-55
PCHB-553

Swivel Unit 2
2

50mm shaft swivel unit
55mm shaft swivel unit
50’ sub. with PCHB-553

601-
807-
9094-

all
60
50

14 PC83.2
PC83.3

Tie Plate 4
4

Plates for joining Disc Chain to Swivel.
50’ sub. with PC83.3

201-
807-
9094-

all
60
50

**14 PC82 Tie Plate 4 6LGH�SODWHV�IRU�MRLQLQJ�3ULFNOH�&KDLQ�WR�
Swivel Unit.

-807
807-
9094-

all
30 40 45 50 
30 40 45

15 PCHDCS55
PCHDCS60

Disc Chain Spacer 2
2

40 OD 22 ID x 55mm Bush
40x25x60 steel bush
50, sub. with PCHDCS60

807-
9094-

all
60
50

16 Chain Refer to Page 44

17 Axle90R8Std Stub Axle and Wheel Hub Assembly 1 90series 8on 275 stub axle
90series 8 on 11 1/4” for USA

901- 60

**17 Axle70R6Std 1 70 series 6 on 2.75” stub 701- 50 

**17 AxleSH27594880 1
1

SAT 8 on 8” US stub
Sub AxleSh27596880

8083-
10050-

45R
45R

**17 AxleSH275946205 1
1

SAT 6 on 205 2.75” stub
Sub AxleSh275966205

8088-
1005-

40 45
40 45

**17 AxleK50CT6S 1
1
1

SAT 6 on 5.5” TLC50R stub
Sub with AxleSH275946205
Sub with AxleSh275966205

-701
9075-
10087-

all
30
30

18 BOM20130
BOM20150
NYLM20

Axle retaining bolt 1
1
1

Bolt M20 x 130mm 8.8 ZP
Bolt M20 x 150mm 8.8 ZP
Nyloc Nut M20

901-
8083-

50 60
40 45
all

19 *1���� *UHDVH�1LSSOH 2 1/8” BSP 45 deg -701

20 MB3550DX DX Bush 4 35x39x50mm Bush 801- all

Right Hand Outer Wing
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Key Part No. Part Name Qty Description Serial No. Model

1 PC60-03
PC50-03
PC45-03
PC40-03
PC30-03

60’ Rear A Frame
50’ Rear A Frame
45’ Rear A Frame
40’ Rear A Frame
30’ Rear A Frame

1
1
1
1
1

Welded Frame. 601-
601-
901-
901-
901-

60
50
45
40
30

2 PC10-11-70

PC10-11-60

-RFNH\�:KHHO�$VVHPEO\ 1 70mm King pin and bearings

60mm King pin and bearings

601-
901-
601-900

45R 50 60 
all
30 40 45

3 K50CT6S TLC Stub Axle/Hub 2 6 Stud  Kelly Hub with screw cap
Toyota Pattern 50R C class stub.
Sub wit AxleK5083T66S

601-

10063- all

4 BOM1690 Axle Retaining Bolt 2
2

Bolt M16 x 90mm
Nyloc Nut M16

5 Circlip105

Circlip90

External Circlip 105mm

External Circlip 90mm

2

2

Bearing retaining circlip

Bearing retaining circlip

601-
901-
601-900

45R 50 60
all
30 40 45

6 *(��56

*(��56

King pin bearing 2

2

Plain Sperical Bearing

Plain Sperical Bearing

601-
901-
601-900

45R 50 60
all
30 40 45

7 KE-0705-11

KE-0705-10

Bearing Housing and Keeper Plate

Bearing Housing and Keeper Plate

2

2

Welded bearing housing 70mm

Welded bearing housing 60mm

601-
901-
601-900

45R 50 60
all
30 40 45

8 KE-0705-13

KE-0705-12

Dust Cap

Dust Cap

1

1

70mm Polymer dust cap.

60mm Polymer dust cap.

601-
901-
601-900

45R 50 60
all
30 40 45

9 PCH02D %UDNH�'LVF�$VVHPEO\ 1 Welded component with
1 3/8” 6 Spline Female and  laser 
cut disc.

10 BOM1230 %UDNH�'LVF�5HWDLQLQJ�&DS�6FUHZ 1
1
1

Bolt M12 x 30mm
Spring Washer M12
M12x50x5 Square Washer

11 *1���� *UHDVH�1LSSOH����µ 2 1/4” UNF Straight

12 PCH03B %UDNH�&DOLSHU 2 ZHOGHG�FRPSRQHQW�ZLWK�EUDNH�SDG�
and bush 

13 KE009 %UDNH�&RPSUHVVLRQ�6SULQJ 1 8mm x 6 coil 73mm long

14 BOM16150 %UDNH�3UHVVXUH�%ROW 1
1

Bolt M16 x150mm
M16x50x5 Square Washer

15 BOM16150 %UDNH�3LYRW�%ROW 1
1

Bolt M16 x150mm
Nyloc Nut M16

16 PIN C M10x63 Cotter Pin 2 M10 x 63mm cotter pin
Sub with M13 x 63 Cotter pin 10021- all

17 BOM1065 Tail Pin Retaining Bolt 2 Bolt M10 x 65mm
Sub with M12 x 65 Bolt and nyloc 10021- all

18 PC-10-08.140 Tail Frame Pin 2 35mm x 140mm

19 PC10-17-50
PC10-17-40

PC10-17-40

Chain Transport Carrier 1
1

1

125x125x4.2m beam 
125x125x3.1m beam 

125x125x2.63m beam 

601-
601-9059
9060-
9060-

50 60
40 45 45R
45 45R
40

20 BOUM16160 Rear Chain Carrier Clamping U 
Bolts

4
8
8

U Bolt M16x160x127
Nyloc Nut M16
M16 ZP Flat Washer

21 PC10-23-60
PC10-23-50
PC139.1

Rear Chain Carrier Pedestal 2
2
2

Riser for mounting chain carrier 60
50
40 45 45R

22 BOUM1680 Lower Pedestal Mounting U Bolts 4
8
8

U Bolt M16x80x77
Nyloc Nut M16
M16 ZP Flat Washer

23 PC109-19 Rear M 2
3

Chain support - transport 40 45
50 60

24 BOUM1280 Rear M Mounting U Bolts 4
8

U Bolt M12x80x77
Nyloc Nut M12

Rear A Frame (Pg.1)
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Key Part No. Part Name Qty Description Serial No. Model

25 BOUM12155 Centre M Mounting U Bolts 2
4

U Bolt M12x155x77
Nyloc Nut M12

801- 50 60

26 PC10-29-50
PC10-29-40

Rear Module 1 7022- 50 60
40 45

27 BOM1650 Module Retaining Bolts 8
8

Bolt M16 x 50mm
Nyloc Nut M16

28 RCD19 Hydraulic Hose Clamp 5 2x RCD-19J
1x RCD-3PT
1x RCD-3BH

29 HC48-2938 Hydraulic Cylinder 1 Ag cylinder F-F 4” bore x 8” 

30 44082938 Clevis Pin 2 25x75mm cylinder clevis pin

31 RClip4 Clevis Pin Retaining Clip 2 R Clip 4mm

32 S91-1212 Elbow Adaptor 1 3/4” JIC - 3/4” UNO 90 deg 
M-M

33 S88-1212 Elbow 45 deg Adaptor 1 3/4” JIC - 3/4” UNO 45 deg 
M-M

**34 EF0316SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder
HC48-2938

Rear A Frame (Pg.2)
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Key Part No. Part Name Qty Description Serial No. Model

1 PC10-10 Rear Tail Frame 1 Welded Frame.
 

805-
809-

45R
all

2 PC-10-45 Tail Frame Adjusting Lug 1 Adjustable cylinder mount. -10063 all

3 N 1 1/2 Adjustor Nut 2 1 1/2” BSW -10063 all

4 WA S1 1/2 /RFN�:DVKHU 2 1 1/2” Spring Washer -10063 all

5 PC10-20
PC10-20-60

Chain Mount Arm 2 Welded plate with swivel mount
50’ sub. with PC108-20-60
Sub with PC10-21
Sub with PC10-21-60

601-
807-
9094-
10063-
10063-

all
60
50
30 40 45 
45R
50 60

6 PC-10-51 Pivot Pin 2 35mm x 550mm

7 PIN C M10x63 Cotter Pin 2 M10 x 63mm Cotter Pin
Sub with M12 x 65 Bolt and nyloc 10021- All

8 HTW138 Thrust Washer 2 1 3/8” Hardened Washer

9 PCH24MCA Height Adjustor Chain 2 13mm chain assembly with eye nut, 
M24x50 Cap Screw and M24 spring 
washer

10 PCHB-55
PCHB-553

Swivel Unit 2
2

50mm shaft swivel unit
55mm shaft swivel unit
50’ sub. with PCHB-553

601-
807-
9094-

all
60
50

11 BOM20110
NYLM20
BOM24120
NYLM24

Swivel retaining bolt 6
6
6
6

%ROW�0��[���PP�*UDGH�����
Nyloc Nut M20
%ROW�0��[���PP�*UDGH�����
Nyloc Nut M24
50’ sub. with M24x120mm 10.9
 Nyloc nut M24

740-
807-
9094-

60
50

12 PC83.2
PC83.3

Tie Plate 4
4

Side plates for joining swivel unit to 
chain. 36mm & PCHCL1
50’ sub. with PC83.3

201-
807-
9094-

all
60
50

**12 PC82 Tie Plate 4 3ODWH�IRU�MRLQLQJ���PP�3ULFNOH��&KDLQ�
to Swivel

-807
807-
9094-

all
30 40 45 50
30 40 45

14 PCDCS55
PCDCS60

Bush 2
2

40x22x55mm steel bush
40x25x60mm steel bush
50’ sub. with PCDCS60

807-
9094-

all
60
50

15 Chain Refer to Page 44

16 PC10-32
PC10-32-US

Sign Frame 1 2YHUVL]H�6LJQ�%UDFNHW�DQG�IUDPH�

609�6LJQ�%UDFNHW�DQG�)UDPH

809-
805-

40 45 50 60
45R

17 PC-OS Metal Oversize Sign 1 Australia Only

18 6'6��*��[�� Sign Retaining Screws 10 ���*XDJH�[���PP�6'6

19 BOM1240 Frame Retaining Bolt 4 %ROW�0��[��PP�*UDGH����
Nyloc Nut M12

20 LED80RM Stop/Tail Lamp 2 USA only 805- 45R

21 BOM625 Tail lamp retaining bolts 2 Bolt M6x25
Nyloc nut M6
USA only

805- 45R

22 PC-SMV Slow Moving Vehicle Sign 1 USA only 805- 45R

23 620MZPHTF SMV sign retaining screws 4 M6x20 Hex Thread Forming Bolt 805- 45R

24 PC10-100 Tail Leg 2 A2 Rear Tail Leg
Sub with A4 Rear tail leg

90154-
100116

all
all

25 PC10-A2 Tail Leg Mount 2 A2 Flexitor
Sub with A4 Flexitor

90154-
100116-

all
all

26 PC182.1 )OH[LWRU�*XDUG 2 *XDUG�IRU�)OH[LWRU�OHIW�DQG�ULJKW�KDQG�
Sub with PC182.2

90154-
100116-

all
all

27 BOM825 Tail Leg Retaining Bolt 2 Bolt M8x25mm grade 8.8
Plain nut M10, Spring washer M10
Sub with M10x30mm bolt nut and 
spring washer.

90154-

100116-

all

all

28 STB825 Flexitor Mounting Bolt 12 M8x25 Self Tapping Bolt
Sub with M10x35 Bolt and Nyloc nut

90154-
100116-

all
all

Rear Tail
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Key Part No. Part Name Qty Description Serial No. Model

1 PC10-28-50
PC10-28-40

Front Module Assembly 1 125x125mm Beam Assembly 701- 50 60
40 45 45R

2 HC256-5041 Hydraulic Cylinder
 

1 Ag cylinder. Female - Female
2 1/2” x 6” Side Ported

601-

3 RClip4 Cylinder Pin Reatining Clip 2 4mm R Clip 601-

4 44082938 Clevis pin 2 25mm x 75mm 601-

5 PC120.2 Module Lift Arm 1 701-

6 PCH24MCA Height Adjustor Chain 1 13mm chain welded assy with eye 
nut, M24x50 Cap Screw and M24 
spring washer

701-

7 PC.10.755 Tension adjustor pivot pin 1 35mm x 755mm pin 601-

8 PC10-2875B Tension Adjustor billet 1 75mm billet drilled to 36mm with lug 
IRU�5DWFKHW�7RSOLQN�

601-100116

9 WAHT138 Thrust Washer 2 Hardened Flat Washer 13/8”

10 19RAJ013 5DWFKHW�7RSOLQN 1 �µ�DGMXVWDEOH�OLQN���)�) 601-100116

11 KE-03-07-1 Clevis Pin 2
2

25mm x 75mm pin
Cotter pin 4mm x 50mm

601-100116

12 BOM1065 Pin retaining bolt 1
1

Bolt M10 x 65mm
Nyloc Nut M10
Sub with M12 x 65 Bolt and nyloc 10021- All

13 PC10-21

PC10-21-60

Extended Chain Mount Arm 1

1
Sub with PC10-103F (Page 50,51)

50, sub. with PC108-21-60
Sub with PC10-103F-60

7022-100116
100116-
807-
9094-
100116-

all
40 45 45R
60
50
50 60

14 BOM20110
NYLM20
BOM24120
NYLM24

Swivel retaining bolt 6
6
6
6

Bolt M20x110 10.9  
Nyloc Nut M20 
Bolt M24x120 10.9  
Nyloc Nut M24 
50’ sub. with M24x120 10.9
 Nyloc nut M24

740-

807-

9094-

all

60

50

15 PCHB-55
PCHB-553

Swivel Unit 2
2

50mm shaft swivel unit
55mm shaft swivel unit
50’ sub. with PCHB-553

601-
807-
9094-

all
60
50

16 PC83.2

PC83.3

Tie Plate 4

4

Side plates for joining swivel unit to 
chain. 36mm & PCHCL1

50’ sub. with PC83.3

201-

807-
9094-

60
50

**16 PC82 Tie Plate 4 3ODWHV�IRU�MRLQLQJ���PP�3ULFNOH�&KDLQ�
to Swivel

-807
807-
9094-

all
30 40 45 50
30 40 45

17 PCDCS55
PCDCS60

Bush 2
2

40x22x55mm steel bush
40x25x60 steel bush.
50’ sub. with PCDCS60

807-
9094-

all
60
50

18 Chain Refer to Page 44

19 PC-10-51 Chain Mount Pivot Pin 1 35mm pin x 550mm long

20 PINCM1063 Cotter Pin 1 M10 x 63mm cotter pin
Sub with M12 x 65 Bolt and nyloc 10021- All

21 S90-1212 Adaptor 2 3/4JIC - 3/4UNO M-M

22 RCD19 Hydraulic Hose Mount 1 1xRCD-3PT
2xRCH-19J
1xRCD-3BH

23 PC10-20
PC10-20-60

PC10-21

Chain mount Arm 

Extended Chain Mount Arm

1
1

1
50’ sub. with PC-108-20-60
CT machines only

601-
807-
9094-
7022-

all
60
50
40CT 45CT

**24 EF0006SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder
HC256-5041

Front Module
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Key Part No. Part Name Qty Description Serial No. Model

1 PC107-29-50
PC107-29-40

Rear Module Assembly 1 125x125 welded beam assembly 701- 50 60
40 45 45R

2 HC256-5041 Hydraulic Cylinder 2 Hydraulic Cylinder
2 1/2’ x 6” Side Ported. F - F

601-

3 RClip4 R Clip 4 4mm R Clip

4 44082938 Clevis Pin 4 25mm x 75mm pin

5 PC120.2 Module Lift Arm 2 701-

6 PCH24MCA Height Adjustor Chain 2 13mm chain welded assy with eye 
nut, M24x50 Cap Screw and M24 
spring washer

701-

7 PC.10.755 Tension Adjustor pivot pin 1 35mm x 755mm pin

8 PC107-2875B Tension Adjustor billet 1 75mm billet drilled to 36mm with lug 
IRU�5DWFKHW�7RSOLQN

601-

9 WAHT138 Thrust Washer 2 Hardened Flat Washer 13/8”

10 19RAJ013 5DWFKHW�7RSOLQN 1 �µ�DGMXVWDEOH�OLQN�)���)

11 KE-03-07-1 Clevis Pin 2 25mm x 75mm pin

12 BOM1065 Pin Retaining bolt 1
1

Bolt M10 x 65 
Nyloc Nut M10
Sub with M12 x 65 Bolt and nyloc 10021- all

13 PC106-21
PC108-21-60

Chain Mount Arm 1
1

Sub with PC10-103R (Pg 50,51)
50’ sub. with PC108-21-61
Sub with PC10-103R-60

7022-
100116
807-
9094-
100116-

all
40 45 45R
60
50
50 60

14 BOM20110
NYLM20
BOM24120
NYLM24

Swivel Retaining bolt 6
6
6
6

Bolt M20x110 10.9  
Nyloc Nut M20
Bolt M20x110 10.9  
Nyloc Nut M20
50’ sub. with M24x120 10.9
Nyloc nut M24

807-
9094-

all
60
50

15 PCHB-55
PCHB-553

Swivel Unit 2
2

50mm shaft swivel unit
55mm shaft swivel unit
50, sub.with PCHB-553

601-
807-
9094-

all
60
50

16 PC83.2
PC83.3

Tie Plates 4
4

Side plates for joining swivel  unit to 
chain. 36mm & PCHCL1
50’ sub. with PC83.3

807-
9094-

all
60
50

**16 PC82 Tie Plates 4 3ODWHV�IRU�MRLQLQJ���PP�3ULFNOH�&KDLQ�
to Swivel.

-807
807-
9094-

all
60
50

17 PCDCS55
PCDCS60

Bush 2
2

40x22X55mm spacer bush
40x25x60 steel bush.
50’ sub. with PCDCS60

807-
9094-

all
60
50

18 Chain Refer to Page 44

19 PC-10-51 Chain Mount Arm Pivot Pin 1 35mm pin x 550mm

20 PINCM1063 Cotter Pin 1 10mm x 63mm Cotter Pin
Sub with M12 x 65 Bolt and nyloc 10021- all

21 S90-1212 Adaptor 2 3/4JIC - 3/4UNO M-M

22 RCD19 Hydraulic House Mount 4 1xRCD-3PT
1XRCD-3BH
2XRCD-19J

23 PC108-33
PC108-33-60
PC106-20

Reducing Chain Mount Arm 

Chain Mount Arm

1
1
1

50’ sub. with PC108-33-60
CT machines only

7022-
807-
9094-
7022-

All
60
50
40CT 45CT

24 PC167.3 0RGXOH�&\OLQGHU�*XDUG 1 90131- all

25 BOM1250
NYLM12

&\OLQGHU�*XDUG�0RXQWLQJ�%ROW 2
2

Bolt M12 x 50
Nyloc nut M12

90131- all

**26 EF0006SK Hydraulic Cylinder Seal Kit Suit Hydraulic Cylinder
HC256-5041

Rear Module
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90 Series Stub Axle - 60’ Machines
Key Part No. Part Name Qty Description Serial No. Model

1 D/CapSC
920.000.862

Set Screw 4 M6 x 1.0 x 20
6RFNHW�+HDG�&DS�6FUHZ

2 D/CapLW
920.001.909

/RFN�:DVKHU 4 0��5LEEHG�/RFN�:DVKHU

3 *1���� *UHDVH�1LSSOH 1 1/8” BSP Straight

4 D/Cap 
033.175.070

Dust Cap 1 90 Series Bolt On Dust Cap

5 PIN C M8x80 Cotter Pin 1 M8 x 80 cotter pin 

6 NCASTM45 Castle Nut 1 M45 x 2 slotted castle nut

7 WA FM134 Flat Washer 1 1 3/4” gr8 Flat washer

8 BE30311 Bearing 1 30311
(55x120x31.5)

9 WNutM20 Wheel Nut 8 M20 x 1.5 radiused
170.071.010

10 WStudM20 Stud 8 M20 x 1.5 x 65

11 033.299.010

034.340.010

Hub 1 90Series Drilled and studded Hub 8 
stud 275 pcd
8 stud 285.75 pcd for USA

901-

9074-

60

60

12 BE32216 Bearing 1 32216
(140x80x35.25)

13 920.001.717 Wear Ring 1 2mm pressed steel ring

14 920.000.763 Seal 1 Triple Lip Seal
140x100x12 

15 033.140.050 Seal Ring 1 80x100x12 ring

16 AXLETA90R 90 Square Stub Axle 1 Titan Andy 90mm square stub axle. 
Machined and drilled for retaining 
bolt. 

**17 HUBTA90R Complete Hub Includes No. 1 - 15 901- 60

18 Axle90R8Stud
034.299.010
034.340.010

Stub Axle Assembly complete

USA Stub Axle Assembly

Includes No. 1 - 16 901-

9074-

60

60

19 RIM24138 Rim 24” x 13” 8 Stud 275 PCD
16mm centre +19mm offset
8 stud 285.75 pcd for USA

901-

9074-

60

60

20 Tyre16.5x24 Tyre BKT 16.5/85-24 12 PR 901- 60



29

Revision 06/10

90 Series Stub Axle - 60’ M
achines



30

Key Part No. Part Name Qty Description Serial No. Model

1 D/CapSC
920.000.893

Set Screw 3 M8 x 1.5 x 30
6RFNHW�+HDG�&DS�6FUHZ

2 D/CapLW
920.001.887

/RFN�:DVKHU 3 M8 Spring Washer

3 *1���� *UHDVH�1LSSOH 1 1/8” BSP Straight

4 D/Cap 
033.131.040

Dust Cap 1 75 Series Bolt On Dust Cap

5 PIN C M4x50 Cotter Pin 1 M4 x 50 cotter pin 

6 NCASTM39 Castle Nut 1 M39 x 2 slotted castle nut

7 WA FM39 Flat Washer 1 39mm

8 BE32210 Bearing 1 32210
(50x90x24.75)

9 WNutM18 Wheel Nut 6 M18 x 1.5 radiused
170.056.010

10 WStudM18 Stud 6 M18 x 1.5 x 60

11 033.131.080 Hub 1 75 Series Drilled and studed Hub 6 
stud 205 pcd

12 920.001.317 Seal Wear Ring 1 2mm pressed steel ring

13 BE32213 Bearing 1 32213
(65x120x32.75)

14 920.000.765 Seal 1 Triple Lip Seal
125x90x12 

15 033.158.030 Seal Ring 1 65x90x12 ring

16 AXLETA70R 70 Round Stub Axle 1 Titan Andy 70mm round stub axle. 
Drilled for retaining bolt. 

**17 HUBTA70R Complete Hub Includes No. 1 - 14 501-
501-900

50 
50 60

18 Axle75R6Stud Stub Axle Assembly complete Includes No. 1 - 15 501-
501-900

50
50 60

19 RIM24126 Rim 24” x 12” 6 Stud 205 PCD
500.615.010

501- 
501-900

50
50 60

20 Tyre15.5x24 Tyre 2\OPSLF�*ULSVWHU
15.5/80-24 12 PR

501-
501-900

50
50 60

75 Series Stub Axle - 50’ Machines
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Key Part No. Part Name Qty Description Serial No. Model

1 *1���� *UHDVH�1LSSOH 1 1/8” BSP Straight

2 D/Cap4T Dust Cap 1 ��PP�6FUHZ�LQ�*UHDVH�&DS 901- 30 40 45

3 PIN C M4x50 Cotter pin 1 M4 x 50 cotter pin

4 NCAST1 Castle Nut 1 1” UNF slotted castle nut

5 WA FM24 Flat Washer 1 24mm

6 BE32008X Bearing 1 32008X
(40x68x19)

7 WNut34 Wheel Nut 6 3/4 UNF Radiused

8 WStud34 Stud 6 2”x3/4” UNF

9 H946205 Hub 1 Drilled and studded bare hub
6 stud on 8.125” PCD

10 BE32011XJ Bearing 1 32011XJ
(52x90x23)

11 KEAP7M2 Seal 1 ��[��[��PP���ÁDQJH�GLUW�H[FOX-
sion seal.

12 275R4TKE Stub Axle 1 2 3/4 round x 450mm OA stub.
300mm x 2.75” machined rear 
spigot.

**13 HB946205 Complete Hub 1 Includes No.1 - 11

14 SH275946205 Stub Axle Assembly Complete 1 Includes No. 1 - 12 6045- 40 45

15 Tyre12.5/80x18 Tyre 1 12.5/80 18 14 ply ribbed tyre 
Sub with 15.0/70 18 16 ply ribbed 
tyre.

6045-
-1001

40 45
30 40 45

16 Rim10x18 Rim 1 18” x 10” 6 Stud on 8.125” PCD
Sub with 18”x13” 6 Stud on 205 
PCD

6045-
-1001

40 45
30 40 45

SH275966205 Stub Axle - 30’,40’,45’ (From 20/10/09)

SH275946205 Stub Axle - 30’,40’,45’ (Up to 20/10/09)

Key Part No. Part Name Qty Description Serial No. Model

1
2 D/Cap6T Dust Cap 1 ��PP�6FUHZ�LQ�*UHDVH�&DS

3 PIN C M5x40 Cotter pin 1 M6 x 50 cotter pin

4 NCAST114 Castle Nut 1 M1 1/4” slotted castle nut

5 WA FM30 Flat Washer 1 M30 Flat Washer

6 BE33011 Bearing 1 33011

7 WNut18 Wheel Nut 6 M18x1.6  Radiused

8 WSM181660 Stud 6 M18x1.6x60

9 H966205 Hub 1 Drilled and studded bare hub
6 stud on 205 PCD

10 BE33011 Bearing 1 33011

11 KEAP7M2 Seal 1 ��[��[��PP���ÁDQJH�GLUW�H[FOX-
sion seal.

12 275R6TKE Stub Axle 1 2 3/4 round x 460mm OA stub.
300mm x 2.75” machined rear 
spigot.

**13 HB966205 Complete Hub 1 Includes No.2 - 11

14 SH275966205 Stub Axle Assembly Complete 1 Includes No. 2 - 12

15 Tyre15.0/70x18 Tyre 1 15.0/70 18 16 ply ribbed tyre 1001- 30 40 45

16 Rim18x13 Rim 1 18” x 13” 6 Stud on 205 PCD 1001- 30 40 45
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Key Part No. Part Name Qty Description Serial No. Model

1 *1���� *UHDVH�1LSSOH 1 1/8” BSP Straight

2 D/Cap4T Dust Cap 1 ��PP�6FUHZ�LQ�*UHDVH�&DS 901- 45R

3 PIN C M4x50 Cotter pin 1 M4 x 50 cotter pin

4 NCAST1 Castle Nut 1 1” UNF slotted castle nut

5 WA FM24 Flat Washer 1 24mm

6 BE32008X Bearing 1 32008X
(40x68x19)

7 WNut34 Wheel Nut 8 3/4 UNF Radiused

8 WStud34 Stud 8 2”x3/4” UNF

9 H94880 Hub 1 Drilled and studded bare hub 
8 stud on 8” PCD

10 BE32011XJ Bearing 1 32011XJ
(52x90x23)

11 KEAP7M2 Seal 1 ��[��[��PP���ÁDQJH�GLUW�H[FOX-
sion seal.

12 275R4TKE Stub Axle 1 2 3/4 round x 450mm OA stub.
300mm x 2.75” machined rear 
spigot.

**13 HB94880 Complete Hub 1 Includes No.1 - 11

14 SH94880 Stub Axle Assembly Complete 1 Includes No. 1 - 12 8083-10042 45R

15 16.5/16.1L Tyre 1 ���SO\�5LEEHG�ÁRWDWLRQ�W\UH 8083-10042 45R

16 Rim14x16.1 Rim 16.1” x 14” 8 stud on 8” PCD 8083-10042 45R

SH27596880 Stub Axle - 30’,40’,45’ USA (From 9/10/09)

SH27594880 Stub Axle - 30’,40’,45’ USA (Up to 9/10/09)

Key Part No. Part Name Qty Description Serial No. Model

1
2 D/Cap6T Dust Cap 1 ��PP�6FUHZ�LQ�*UHDVH�&DS

3 PIN C M6x50 Cotter pin 1 M6 x 50 cotter pin

4 NCAST114 Castle Nut 1 1 1/4” slotted castle nut

5 WA FM30 Flat Washer 1 M30 Flat Washer

6 BE33011 Bearing 1 33011

7 WNut916 Wheel Nut 8 9/16 UNF 90deg taper

8 WStud916 Stud 8 9/16” UNF

9 H94880 Hub 1 Drilled and studded bare hub 
8 stud on 8” PCD

10 BE33011 Bearing 1 33011

11 KEAP7M2 Seal 1 ��[��[��PP���ÁDQJH�GLUW�H[FOX-
sion seal.

12 275R6TKE Stub Axle 1 2 3/4 round x 460mm OA stub.
300mm x 2.75” machined rear 
spigot.

**13 HB96880 Complete Hub 1 Includes No. 2 - 11

14 SH96880 Stub Axle Assembly Complete 1 Includes No. 2 - 12 10050- 45R

15 16.5/16.1L Tyre 1 ���SO\�5LEEHG�ÁRWDWLRQ�W\UH 8083- 45R

16 Rim14x16.1 Rim 16.1” x 14” 8 stud on 8” PCD 8083- 45R
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K50CT6S - 6 Stud Kelly Hub. Toyota Pattern 15” Wheels
Up to 26/11/09

Key Part No. Part Name Qty Description Serial No. Model

1 *1����µ *UHDVH�1LSSOH 1 1/4” UNF Straight

2 D/Cap C Screw Dust Cap Screw in C Class 1 Cast Aluminium cap witih Slot and 
grease nipple guard

501- all

3 PIN C M4x30 Cotter Pin 1 M4 x 30mm Cotter pin

4 NCAST78 Castle Nut 1 7/8” UNF Slotted Nut 

5 WAF 7/8 Washer 1 7/8” Flat Washer

6 LM44649 Bearing 1

7 LM44610 Cone 1

8 NWH1/2 Wheel Nut 6 1/2” UNF

9 WSTUD1/2 Wheel Stud 6 1/2” x 1 1/2” UNF 

10 HUBCKE Kelly C Class Hub 
T.L.C 6 Stud

1 Drilled and Studded bare hub
6 stud on 5.5” PCD

11 LM29710 Cone 1

12 LM29749 Bearing 1

13 Seal NAK1750 Seal 1 Multi Element NAK Seal
1.750 x 2.625 x .33

601- .

14 Axle50R300 50R Axle with Shield 1 50mm round stub axle with seal 
shield. Drilled for retaining bolt

401-

**15 HUBCKEC Kelly C Class Hub Complete. 1 No. 1 - 13 101-

16 K50CT6S Stub Assembly with Kelly C Class 
Hub.

1 No. 1 - 14 401-

17 RIM15TLC Rim RIM 15” LC 6 Stud White

18 TYRE 31X10.5 Tyre TYRE 31X10.5R15

K5083T66S - 6 Stud on 6” PCD Hub. 11L15 Wheels
From 26/11/09

Key Part No. Part Name Qty Description Serial No. Model

1 *1����µ *UHDVH�1LSSOH 1 1/4” UNF Straight

2 D/Cap4T Dust Cap 1 ��PP�6FUHZ�LQ�*UHDVH�&DS

3 PIN C M5x40 Cotter Pin 1 M6 x 50mm Cotter pin

4 NCAS114 Castle Nut 1 1 1/4” UNF Slotted Nut 

5 WAFM30 Washer 1 30m Flat Washer

6/7 30210J Bearing 1 Large bearing and cone

8 NWH1/2 Wheel Nut 6 1/2” UNF

9 WSTUD1/2 Wheel Stud 6 1/2” x 1 1/2” UNF 

10 H83660 Hub 1 Drilled and Studded bare hub
6 stud on 6” PCD

11/12 LM29749/10 Bearing 1 Small bearing and cone

13 Seal 64607 Seal 1 ��[����[��PP���ÁDQJH�GLUW�H[FOXVLRQ�
seal.

.

14 AxleK5083TS 50.8 Axle with Shield 1 50.8mm round stub axle with seal 
shield. Drilled for retaining bolt

**15 HB83660 6 on 6” Hub Complete. 1 No. 1 - 13

16 K5083T66S 6 on 6” hub abd stub Stub As-
sembly

1 No. 1 - 14

17 RIM815 Rim RIM 15”x8” 6 on 6” PCD

18 TYRE 11L15 Tyre TYRE 11L15 Ribbed
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K50CT6S - 6 Stud Kelly Hub. Toyota Pattern 15” W
heels

K5083T66S - 6 Stud on 6” PCD Hub. 11L15 W
heels.
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Key Part No. Part Name Qty Description Serial No. Model

1 PCHB55H Housing 1 Threaded Housing W/50mm Shaft 
Drilled for 20mm Bolt

2 PCHBS55 Shaft 1 Stepped shaft 55 - 50mm Drilled for 
20mm bolt

3 BE6211 Bearing 2 Sealed Ball Bearings 6211 2RS

4 TC5588 Seal 1 TC 55 x 80 x 8

5 PCHB55C Outer Cap 1 Threaded Cap and Bearing Retainer

6 PCHB55WA Washer - Shield 1 Seal Protection Shield

7 PCHB-55 Chain Swivel Complete
Rotating Union

Includes No. 1 - 6 201-
501-

50 60
all

PCHB-55 Swivel Unit 
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PCHB-55 Sw
ivel Unit 
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Key Part No. Part Name Qty Description Serial No. Model

1 PCHB553H Housing 1 Threaded Housing W/60mm Shaft 
Drilled for 24mm Bolt

2 PCHBS553 Shaft 1 Stepped shaft 60 - 58mm Drilled for 
24mm bolt

3 BE6211 Bearing 3 Sealed ball bearings 6211 2RS

4 TC5588 Seal 1 TC 55 x 80 x 8

5 PCHB553C Outer Cap 1 Threaded Cap and Bearing Retainer

6 PCHB553WA Washer - Shield 1 Seal Protection Shield

7 PCHB-553 Chain Swivel Complete
Rotating Union

Includes No. 1 - 6 8080-  60

PCHB-553 Swivel Unit 
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PCHB-553 Sw
ivel Unit 
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Key Part No. Part Name Qty Description Serial No. Model 

1 N 11/4LN Nut 1 1/4” WW 2 7KLQ�/RFN�1XWV�����µ�:: 601-

2 PCHTA-SB Steel spring retaining bush 1 601-

3 PCHTA-B6 Tension Bolt 1 1 1/4” Shaft WW - Acme 6 TPI 601-

4 PCHXK9261S
PCHK2455350

20mm Coil Spring
25mm Coil Spring

1
1 Rear chains only.

601-
701-

all
60

5 KE-0805-03-2 Male Spring Locator 1 Polyurethane bushing 601-

6 KE-0805-04 Female Spring Locator 1 Polyurethane bushing 8010- all

7 PCHTA-N6 1 1/4” ACME Thread Nut 1 ��WSL�ORFN�QXW 601-

8 PCHTA-BC Tension Assembly Body with 
clevis 6 TPI

1 601-

9 KE-03-07-1 Clevis Pin 1
1

Pin 25mm x 75mm
Cotter Pin M5 x 35mm

601-

10 PCHTA Chain Tension Adjustor Includes No. 1 2 3 7 8 9 601-

Chain Tension Adjustor



43

Revision 06/10

Chain Tension Adjustor
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Key Part No. Part Name Qty Description Serial No. Model 

1 W36/25 36mm Disc Chain 8mm Curved Steel Plate  on 36mm 
Chain

2 CL1A
CL47/35 (USA)

&/��&DVW�6WHHO�/LQNV &DVW�6WHHO�+RRN�DQG�(\H�ZLWK�
Moulded Disc

3 PCHDM50 50mm Disc Chain 50mm Chain with 2 Flat 10mm Discs 
SHU�/LQN

4 PCH 3ULFNOH�&KDLQ ��PP�.�����6WHHO�6SLNHV�RQ���PP�
Chain

Chain
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Chain

1
2

3
4



46

Key Part No. Part Name Qty Description Serial No. Model 

1 PCHS1 Folding Instruction 1

3 PCHS3 Danger 2

4 PCHS4 Caution - Escaping High Pres-
sure Fluid

1

5 PCHS5 Caution - Towing Speeds 1

6 PCHS6 Caution - Power Lines 1

8 PCHS8 ,QÁDWH�7LUHV 6

9 PCHS9 &KHFN�:KHHO�1XWV 4

10 PCHS10 *UHDVH�*XQ 11

11 PCHS11 %UDNH�&DOLSHU 1

12 PCHS12 Small Kelly Engineering 3

14 PCHS13 Chain Tension 315mm 4 50 60

15 PCHSKDH## Kelly Diamond Harrow Decal 2

**16 PCHSPP Patent Pending 1 45R

17 PCHSYRF <HOORZ�5HÁHFWRU 3 130mm x 60mm Yellow Class 1 
5HÁHFWLYH�6WULS

45R

18 PCHSRRF 5HG�5HÁHFWRU 4 130mm x 60mm Red Class 1
�5HÁHFWLYH�6WULS

45R

19 PCHS14 Hydraulic Flow 1

20 PCHS15 Chain Tension 330mm 4 30 40 45 
45R

21 PCHSDP Data Plate 1

22 PCHSUSP USA Patent No. 2 45R

Decals
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Decals

PCHS1
PCHS3

PCHS4

PCHS5
PCHS6

PCHS8
PCHS9

PCHS10
PCHS11

PCHS12

PCHSKDH##

PCHS13

PCHSUSP
PCHSYRF

PCHSRRF

PCHS14
PCHS15

PCHSDP
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Key Part No. Part Name Qty Description Serial No. Model 

1 688712 6HTXHQFH�9DOYH�%ORFN 1 Machined and ported aluminum valve 
EORFN�

2 6114063 Tail Cylinder Overcentre Valve 1 SUN 3:1 

3 6114063 Main Wing Overcentre valve 1 SUN 3:1 

4 505095 1st Stage Folding Sequence 
Valve

1 2LOSDWK�NLFNGRZQ�VHTXHQFH�YDOYH

5 505095 2nd Stage Folding Sequence 
Valve

1 2LOSDWK�NLFNGRZQ�VHTXHQFH�YDOYH

6 505095 1st Stage Unfolding Sequence 
Valve

1 2LOSDWK�NLFNGRZQ�VHTXHQFHYDOYH

7 505095 2nd Stage Unfolding Sequence 
Valve

1 2LOSDWK�NLFNGRZQ�VHTXHQFHYDOYH

8 6114063 Right Hand Outer Wing Overcen-
tre Valve

1 SUN 3:1 

9 6114063 Left Hand Outer Wing Overcen-
tre Valve

1 SUN 3:1 

10 FR10-20F-0-N-
M23

Flow Regulator Valve 1

11 CV10-20-C-N-2 Non Return Valve 1

12 FR10-20F-0-N-
M12

Flow Regulator Valve 1

13 S90-1212 Adaptor 12 3/4 JIC to 3/4 UNO M-M Nipple

**14 PCHSV688712 3 Stage Sequence Valve
(Excludes No.13)

1 Manifold with sequencing valves to 
control folding and unfolding

701-

Hydraulic Sequence Valve
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Hydraulic Sequence Valve

6
7
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Module Chain Tensioner
Key Part No. Part Name Qty Description Serial No. Model 

1 PC10-103F Front Module Tension Pivot 1 Body only

2 PC10-103R Rear Module Tension Pivot 1 Body only

3 N11/4 1 1/4 UNC Plain nut 2 /RFN�QXWV������µ�81&

4 WAHT11/4 ������+LJKW�WHQVLOH�ÁDW�ZDVKHU 1 +DUGHQHG�ÁDW�ZDVKHU������µ

5 PC10-PCHTA-SB Steel spring retaining bush 1 Steel bush

6 PCHXK9261S Tension Spring 1 20mm Coil Spring

7 PC00-10-S2L Rigid Spring Locator 1 Polyurethane bush

8 PC00-10-105 0RGXOH�7HQVLRQ�/LQNDJH 1 Theaded 1 1/4” shaft with clevis

9 BOM20150 M20 x 150 Bolt 2 M20 x 150 8.8 zp bolt

10 PC10-104 Module Tension Arm 1

11 MB3550DX 35ID x 50mm DX Bush 2 35x39x50mm bush

12 PC00-10-110 Bush 1 35 x 21 x 110 steel bush

13 NYLM20 M20 Nyloc nut 1 M20 Nyloc nut

14 KE-0307-01 Clevis Pin 1 25m x 75mm pin

PC10-103FA Front Module Tension Assemby 1 Complete assy containing 1 - 14

PC10-103RA Rear Module Tension Assembly 1 Complete assy containing  1 - 14
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1

2

345678

910

11
12

13 14

9

10

11
12

13 14

M
odule Chain Tensioner

PC10-103F
PC10-103R


